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Seretide 
Evohaler

® 

Seretide 250 Evohaler® 
2 puffs bd ££££££ 

(2000mcg BDP* equiv./day 
+ 100mcg salmeterol/day) 

Seretide 125 Evohaler® 
2 puffs bd £££££ 

(1000mcg BDP* equiv./day 
 + 100mcg salmeterol/day) 

Seretide 50 Evohaler® 
2 puffs bd £££ 

(400mcg BDP* equiv./day 
+ 100mcg salmeterol/day) 

Seretide 
Accuhaler® 

Seretide 500 Accuhaler® 
1 puff bd ££££££ 

(2000mcg BDP* equiv./day 
 + 100mcg salmeterol/day) 

Seretide 250 Accuhaler® 
1 puff bd £££££ 

(1000mcg BDP* equiv./day 
+ 100mcg salmeterol/day) 

Seretide 100 Accuhaler® 
1 puff bd £££ 

(400mcg BDP* equiv./day 
+ 100mcg salmeterol/day) 

Fostair 
Inhaler® 

Fostair® 100/6 Inhaler 
2 puffs bd ££££ 

(1000mcg BDP* equiv./day 
 + 24mcg formoterol/day) 

Fostair® 100/6 Inhaler 1 puff bd £££ 
(500mcg BDP* equiv./day + 12mcg formoterol/day) 

Please note that with Fostair the step from 2 puffs to 1 puff twice a 
day reduces the daily dose of both ICS and LABA  

Prescribe an ICS device 
equivalent to 400-500mcg 

BDP*/day: 

Clenil Modulite® 100mcg 
2 puffs bd £ 

OR 

Easyhaler® Beclometasone 
200mcg 

1 puff bd £ 
OR 

Qvar Easi-Breathe® 50mcg 
2 puffs bd £ 

OR 
Qvar® MDI 50mcg 

2 puffs bd £ 
OR 

Fluticasone 50 Evohaler® 
2 puffs bd ££ 

OR 
Fluticasone 100 Accuhaler® 

1 puff bd ££ 

BTS/SIGN Step 4/5 BTS/SIGN Step 3 BTS/SIGN Step 2 

BTS/SIGN Step 4 BTS/SIGN Step 3 

STEP DOWN GUIDE       

Asthma Step-down Guide: Seretide® and Fostair® 

IMPORTANT 
 Complete asthma control needs to be achieved for at

least 24 weeks before attempting to step patients down
 Stepping patients down before 24 weeks of complete

asthma control can lead to exacerbations and hospital
admissions

When stepping patients down or switching therapy, the patient and clinician should decide jointly 
 Keep device changes to a minimum
 Consider the beclometasone diproprionate (BDP) equivalence of different inhaler devices if changing device (see over)
 When ACT is at good control level (>22, but ideally 25) and stable for a minimum of 6 months, consider stepping down.

 Consider reducing add-on therapies (e.g. montelukast, oral prednisolone) before reducing ICS
 If not taking add-on therapies, consider reducing inhaled corticosteroids (ICS) dose by 25-50%.
 When reducing ICS clinicians should remember that patients deteriorate at different rates.
 If asthma is controlled with a combination ICS/long-acting beta2 agonist (LABA) inhaler, reduce ICS by about 50%

whilst continuing the LABA at the same dose.
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Symbicort 400/12 Turbohaler® 
1 puff bd £££££ 

(800mcg BDP* equiv./day 
+ 24mcg formoterol/day) 

Symbicort 100/6 Turbohaler® 
2 puffs bd £££££ 

(400mcg BDP* equiv./day 
+ 24mcg formoterol/day) 

Prescribe an ICS device 
equivalent to 400-500mcg 

BDP*/day: 

Clenil Modulite® 100mcg 
2 puffs bd £ 

OR 
Qvar® MDI 50mcg 

2 puffs bd £ 
OR 

Qvar Easi-Breathe® 50mcg 
2 puffs bd £ 

OR 
Easyhaler® Beclometasone 

200mcg 
1 puff bd £ 

OR 
Easyhaler® Budesonide 

200mcg 
1 puff bd ££ 

OR 
Budesonide Turbohaler® 

200mcg 
1 puff bd ££ 

Symbicort 200/6 Turbohaler® 
1 puff bd £££

(400mcg BDP* equiv./day 
+ 12mcg formoterol/day) 

KEY: Costs: 30-day cost without a spacer (Drug Tariff July 12 or Mims August 12)
   £  - <£5 
   ££    - £5-£10 
   £££     - £10-£20        
   ££££      - £20-£30 
   £££££         - £30- £40 
   ££££££ >£40 

*Total daily dose inhaled corticosteroid, in terms of beclometasone dipropionate
(BDP) equivalent. 

BTS/SIGN Step 3 BTS/SIGN Step 2 

Symbicort 
Turbohaler® 

400/12 

Symbicort 200/6 Turbohaler® 
2 puffs bd £££££ 

(800mcg BDP* equiv./day 
+ 24mcg formoterol/day) 

Symbicort 
Turbohaler® 

200/6 

Symbicort 
Turbohaler® 

100/6 

Symbicort 100/6 Turbohaler® 
2 puffs bd £££££ 

(400mcg BDP* equiv./day 
+ 24mcg formoterol/day) 

Symbicort 100/6 Turbohaler® 
2 puffs bd £££££ 

(400mcg BDP* equiv./day 
+ 24mcg formoterol/day) 

Provide all asthma patients with a short-acting 
beta2 agonist (salbutamol or terbutaline) to aid in 
the event of an acute exacerbation.

GIVE STEROID CARD FOR 
DOSES ABOVE:- 
Beclometasone 800mcg/day 
Budesonide 800mcg/day or  
Fluticasone 400mcg/day 

Asthma Step-down Guide – Symbicort Turbohaler® 
Note: all doses are for asthma maintenance therapy, not asthma maintenance and reliever therapy (e.g. not the SMART® regime) 


